

桐乡市格林纺织品有限公司
桐乡市梧桐工业园区环城东路 3852 号

本报告是发布日期为 2019 年 08 月 15 日编号为 SL519152786634TX 英文检测报告的中文译本。
中英文版本如有歧义时，以英文版为准。

下列样品由客户提供及确认： -

样品描述 天鹅绒织物：70%棉 30%涤纶，颜色为浅灰，用于家具装饰
款号 D006
原产国 中国
使用标签



检验项目 根据申请者的要求

* * * * *

收样日期 2019 年 08 月 09 日

测试周期 2019 年 08 月 12 日-2019 年 08 月 15 日

测试结果 检测结果仅对来样负责，详细的检验结果如下

通标标准技术服务(上海)有限公司
授权代表签署

陈蔚

陈蔚(客户主任)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com



3rd Building, No. 889, Yishan Road, Xuhui District Shanghai, China 200233 t (86-21) 61402666 f (86-21) 64958763 www.sgs.com.cn
中国·上海·徐汇区宜山路889号3号楼 邮编: 200233 t (86-21) 61402666 f (86-21) 64958763 e sgs.china@sgs.com

检验结果

干洗尺寸稳定性

(ISO 3759:2011/ISO 3175-2:2017; 常规材料)

1次干洗后

长度方向 (%)	-0.9
宽度方向 (%)	-1.0

备注: (+) 表示伸长 (-) 表示收缩

干洗色牢度 (ISO 105 D01: 2010)

原样变色	4-5
多纤维贴衬沾色	
醋酯	4-5
棉	4-5
尼龙	4-5
涤纶	4-5
腈纶	4-5
羊毛	4-5

备注: 灰卡评级为一至五级, 1级为最差, 5级为最好

耐摩擦色牢度 (ISO 105X12: 2016; 摩擦头尺寸: 19x25.4mm)

干摩沾色	4-5
湿摩沾色	4-5

备注: 灰卡评级为一至五级, 1级为最差, 5级为最好

耐光照色牢度

(ISO 105-B02:2014; 使用氙弧灯, 暴晒循环 A1, 未采用翻转模式)

光照 4 级

评级(标准蓝色羊毛) 4



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd. 3rd Building, No. 889, Yishan Road, Xuhui District Shanghai, China 200233 t (86-21) 61402666 f (86-21) 64958763 www.sgs.com.cn
 Testing Center: 中国·上海·徐汇区宜山路889号3号楼 邮编: 200233 t (86-21) 61402666 f (86-21) 64958763 e sgs.china@sgs.com

干洗后外观

(SL-TM-DIM-001; 干洗程序同缩率)

样品
1 次干洗后

评级:

- 1. 颜色变化 : 4-5
- 2. 起毛起球 : 无明显变化

试样干洗后外观符合普通要求

备注: 灰卡评级为一至五级, 1 级为最差, 5 级为最好

抗起毛起球性 (ISO 12945-1: 2000; 在 ICI 起毛起球试验仪内转 18000 转)

原样
评级

4-5

备注: 起毛起球评级

- 5 无起毛起球
- 4 轻微起毛起球
- 3 中等程度的起毛起球
- 2 严重的起毛起球
- 1 非常严重的起毛起球

耐磨性 (ISO 12947-2: 2016; 马丁代尔耐磨仪; 负荷 12 kPa)

最终旋转圈数 (转) > 30000

游离甲醛含量

测试方法: 参考 ISO 14184-1:2011—纺织品—甲醛测试方法 1: 游离甲醛 (水萃取法)。采用 UV/VIS 分光光度计进行分析

	结果 (mg/kg)
甲醛游离甲醛含量	ND

备注: ND = 未检出
1ppm=1mg/kg
检测极限 = 16 mg/kg

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com



偶氮染料

测试方法:

所有纺织品: 参照 EN 14362-1:2012 – 采用 GC-MS/HPLC-DAD 进行分析.

芳香胺		测试结果 (mg/kg)	最大限量 (mg/kg)
	CAS No.	天鹅绒织物	
4-氨基联苯	92-67-1	ND	30
联苯胺	92-87-5	ND	30
4-氯邻甲苯	95-69-2	ND	30
2-萘胺	91-59-8	ND	30
邻氨基二甲基偶氮苯	97-56-3	ND	30
2-氨基-4-硝基甲苯	99-55-8	ND	30
对氯苯胺	106-47-8	ND	30
2, 4-二氨基苯甲醚	615-05-4	ND	30
4,4'-二氨基二苯甲烷	101-77-9	ND	30
3,3'-二氯联苯胺	91-94-1	ND	30
3,3'-二甲氧基联苯胺	119-90-4	ND	30
3,3'-二甲基联苯胺	119-93-7	ND	30
3,3'-二甲基-4,4'-二氨基二苯甲烷	838-88-0	ND	30
3-氨基对甲苯甲醚 (p-克利酞)	120-71-8	ND	30
4,4'-次甲基-双- (2-氯苯胺)	101-14-4	ND	30
4,4'-二氨基二苯醚	101-80-4	ND	30
4,4'-二氨基二苯硫醚	139-65-1	ND	30
邻甲苯胺	95-53-4	ND	30
2,4-二氨基甲苯	95-80-7	ND	30
2,4,5-三甲苯胺	137-17-7	ND	30
邻甲氧基苯胺	90-04-0	ND	30
4-氨基偶氮苯	60-09-3	ND	30
结论		合格	

Note: ND = 未检出(<MDL)
MDL(方法检测限)= 5 mg/kg (单个苯胺)

4-氨基联苯(CAS No. 92-67-1), 2-萘胺(CAS number 91-59-8), 2,4-二氨基苯甲醚(CAS No. 615-05-4)有检出时, 如果没有进一步的信息 (如染料的化学结构) 提供, 并不能确认使用了禁用的偶氮染料.

当样品中含有聚氨酯材料 (如含 PU 泡沫、PU 涂层和 PU 胶印) 时, 某些胺类, 若 4,4'-二氨基二苯甲烷(MDA, CAS No. 101-77-9) 和 2,4-二氨基甲苯(TDA, CAS No. 95-80-7)有检出, 并不能确认其来自 PU 材料而非禁用偶氮染料.

当样品中含有胶印时, 若 4,4'-二氨基二苯甲烷(MDA, CAS No. 101-77-9)有检出, 需要注意该物质可能不是来源于禁用的偶氮染料, 而是来源于其它物料, 如化学固色剂.

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

3rd Building, No. 889, Yishan Road, Xuhui District Shanghai, China 200233 t (86-21) 61402666 f (86-21) 64958763 www.sgs.com.cn
中国·上海·徐汇区宜山路889号3号楼 邮编: 200233 t (86-21) 61402666 f (86-21) 64958763 e sgs.china@sgs.com



EN 14362-1:2012 方法会使 4-氨基偶氮苯(CAS No:60-09-3)在本实验条件下进一步裂解为非禁用的胺:苯胺和 1,4-苯二胺. 如果经上述测试方法没有检出苯胺和/或 1,4-苯二胺(i.e. <5mg/kg), 则认为 4-氨基偶氮苯(CAS No:60-09-3) “未检出” (i.e. <5mg/kg). 否则, 将采用 EN 14362-3:2012 方法验证 4-氨基偶氮苯的存在.

“最大限量”由修订 REACH 法规 (EC) No 1907/2006 附录 XVII(取代先前 2002/61/EC)的法规 (EC) No 552/2009 中条例 43 指定.

定性列表

纤维类型*	编号
A 类	/
B 类	/
C 类	天鹅绒织物

* 该成份定性用于偶氮检测时方法的选择 (i.e. EN 14362-1/3:2012).

备注:
A 类= 只含有天然纤维或再生纤维素纤维的纺织品 (醋酸类纤维除外)
B 类= 只含涤纶的纺织品
C 类= 含人造纤维或人造纤维混纺而成的纺织品 (涤纶除外)

备注:根据客户声称成分选择纤维类型

检测报告仅用于客户科研、教学、内部质量控制、产品研发等目的, 仅供内部参考。

报告结束



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS-CSI Technical Services (Shanghai) Co., Ltd. 3rd Building, No. 889, Yishan Road, Xuhui District Shanghai, China 200233 t (86-21) 61402666 f (86-21) 64958763 www.sgs.com.cn
中国·上海·徐汇区宜山路889号3号楼 邮编: 200233 t (86-21) 61402666 f (86-21) 64958763 e sgs.china@sgs.com